(1) Av:link

S‘)_\_n d_‘h Allen key
Guida d'installazione x1
AL TOEHRHA
WHCcTpyKuMa no ycTaHoBKe /
ZREYLY
BH E =/
—
400X400 30kg 26”-55" 510-810mm K

Item No.:TC2401

Installation guide
Guide d'installation
Installationsanleitung

Guia de instalacion
Guia de Instalacao

W
Vams
HHH AT (A2
@ a@*

A4
4
LCh
M8x25mm

A5
@

B1 B2
fo ﬁx

4x4/5x5

M4x25mm/ \M5x25mm/ \M6x25mm,

e 2))

box wrench

Magnetic spirit level

= Wwall plate

M8 washer
(2PCS)

A3
4 @X4

M8x55 screw

A6 (2PCS)
4 x4 C\—

&

B3 -
5 @X5

adaptor.

(4PCS)\

M6 nut

(4PCS)\B° @0 |

M6x16 screw
(4PCS)

(4PCS)
M6/M8

9
M8 nu!/

o

NN

-

STEP1

Ceiling Ceiling
go~45°
(-]
(2 I

Adjustment angle

~

M8
5x5 Box Wrench
Allen Key
€« .I
1

TIVM

Loosen the adjusting nuts

[
Adjustment angle

Allen Key Tightening the adjusting nuts

N
/ STEP2

VESA: 200X100/200X200

AN

VESA: 300X200/300X300/400X200/400X400

B\

(7

200
300
400

e M8 nut 7 N
MB/ @0 M6x16 screw 200 8 7
Box Wrench Loy 400

M6 nut/T
(4P CS)

N

Allen Key

(4PCS) f (4P CS)\ |
: I S

Box Wrench

adaptor
(4PCS)

/STEP3-A

EN
FR
GE
SP
PT
AR

IT
JP
RU
CH

Solid concrete mounting

Montage

Befestigung an stabilen Betonwénden

Montaje en pared de hormigén

Montagem de concreto so6lido

montaggio su solido calcestruzzo
VY —FEOHEAFILT
MoHTax Ha 6€TOHHY0 NOBEPXHOCTb

S0 TR L 1 5

Solid concrete

60mm

D3/8

(10mm)

o
/STEP3-B

Wood Stud Mounting

EN
FR
GE
SP
PT
AR

IT
JP
RU
CH

N

Montage de goujon en bois

Befestigung an Holztragern

Montaje en viga de madera

Montagem de viga de madeira
it ol e s

studio di montaggio su legno
REEDMAIT

MoHTax Ha fepeBsHHbIN MaccuB

R o R A 1) 2 2

Wood stud

60mm

®3/16

(5mm)

/STEP4-A

Square washer(A6)

Large hole for

Medium hole for

[ M5 and M6 screws

Q// M8 screws
O—

{___Small hole for
M4 screws

EN | Attachingthe VESA plate to the monitor

FR | Accrocherla plaque a I'écran

GE | Befestigen Sie die VESA-Platteam Monitor

SP | Conecte el panel al monitor

PT | Conectarplaca com ecran

AR | @B, dagl b AaLad

IT | Attaccareil pannelloal display/monitordella TV
JP | FLEZ/NARIZRYFFTTSL

RU [CoenumpuUArHE b COMH TP O M

CH | iR B B on 48 3%




STEP4-B Square washer(A6)

Large hole for

EN | Attachingthe VESA plate to the monitor

— M8 screws

FR | Accrocherla plaque a I'écran

Medium hole for
[ M5and M6 screws

GE | Befestigen Sie die VESA-Platteam Monitor

Pe¢

{—__Small hole for
M4 screws

SP | Conecte el panel al monitor

PT | Conectarplaca com ecran

AR | G20 Aagl A Aauay

IT | Attaccareil pannelloal display/monitordella TV

JP | FLEZE/NARIICRYAFIFTTFEL

RU [Co e U hbUaTH/)E b COMH W O M

CH | e THIHR B B 7 2 7%

A ATENCION

Este producto contiene piezas pequefias, existe peligro de asfixia si el producto se ingiere. Mantener fuera del alcance de los nifios pequefios.

® Aseglrese de que estas instrucciones son leidas y i antes de lai 6n. Sino esta seguro de cualquier parte de esta instalacion, por
favor péngase en contacto con un instalador profesional para pedir ayuda.

o La pared o superficie de montaje debe ser capaz de soportar el peso del soporte y la pantalla, de lo contrario la estructura debe ser reforzada

® Se debe utilizar equipo de herramientas y seguridad. Se necesita minimo dos paersonas para la instalacion.Si no se utiliza equipo de seguridad puede resultar dafios a la propiedad,
lesiones graves o muerte.
o Por favor revise las piezas conjuntas cada dos meses, asegurandose de que los tornillos no se aflojen.

Este producto fue disefiado para ser instalada en paredes con vigas de madera y de hormigon. Antes de instalar, asegurese de que la pared, la carga combinada del
equipo y la ferreteria. Nunca exceda la carga maxima 60 KG de capacidad, o de lo contrario puede resultar en la falla del producto o lesiones personales

Nota: este producto esta disefiado para uso interior.
Eluso de este producto en exteriores podria causar fallas del producto o lesiones personales

A Aviso

Este produto contém itens pequenos, se engolir pode ter perigo de asfixia, por favor deixa estes itens longe das criangas.

o Confirma que ja leu e percebeu completamente as instrugées antes de instalagao. Se vocé nao entender alguma parte da instalagao, faga contato com instalador profissional
e Aparede em que faz montagem tem que ser capaz de suportar o peso do suporte e artigo, ou a estrutura de parede tem que ser reforgada.

e Roupas de seguranca e instrumentos correspondentes tém que ser usados. No minimo 2 pessoas sdo necessarias, para a instalagdo. Sem roupa de seguranga pode resultar
em dano, ferimento grave e até morte.

o Por favor verifica as pegas de ligagédo em cada dois meses, para confirmar se o parafuso esta seguro , ou nao.

Este produto tem que ser instalado na parede de madeira ou em betao. Antes de instalagao, confirma que nao va ultrapassar a capacidade maxima de carga da parede 60kg, se
néo pode resultar em dano de produto ou ferimento pessoal.

Atengéo: Este produto so pode ser usado dentro de casa, a utilizagao no exterior pode causar dano do produto e ferimento pessoal.

function

Tighten or loosen the M8 screws ‘| = AllenKey
on the TV plate to adjust the tilting e

STEPS

M8 MIN:510mm

Box Wrench MAX:810mm
- J\5x5

+

2°~15°

b o o

A s

JULYI Jglita ety jeabiall s e Jails, Cualil Lo 13) BEESYY Hlad JS5 (O (S 8 pm pualie e (g sing giiall 18
Cultll 138 a6 ol (0 S e 1Y, ol Al e g LS Lgagh s iladedll o3 561 53 (e S5

sae Lusal) oyl aite Cufley JLai) (o2 0

Al 5358 0 g Wy 25 Jelall g 21 035l pes e 3 )38 L::Si Of g il Aalsa i laall

Cufill e 3 ppadd ol a5l Zling s dudidl) il o8 5 AL Gl 2kl g

3y 5 plad Ala) Sl ) jum die aniy LS Clana pladid poe f

Y ol Al jia ppalall U5 ¢ e JS A8 BN ) aYT Gand

) 8, Al A 2 o) paally S o) o e 4l il 138 ppancd 5 )

5 ea) g lanal) 48 i) A ganll Jand e 58 jlaall (o 05 6 ;

a2 A il Ly 5 45 V)5 )BOKG( 5 Y 0 oy 5 gl A sel)

o) el il J ) g o) (e LI el el 5 il 13m plasid LI oSO a1 ppaa 5 Alaadle

A  AVVERTENZE

Questo prodotto contiene | particolari piccoli, se avesse ingerito accidentalmente, ci sara il pericolo di soffocamento, si prega di metterli a lontano dai bambini

o Prima dell'Installazione, deve determinare di aver letto le istruzioni d'installazione e comprendere pienamente come installare, se non potra' capire la procedura
d'installazione, prego di rivolgersi ad un installatore professionista.

o Le mura dell'installazione devono essere in grado di sopportare il peso della staffa e il visualizzatore, altrimenti prego di rafforzare la struttura delle mura in tempo, rafforzando
la capacita di caricole delle pareti delle mura.

o Mentre l'installazione, dovete assicuratevi di mettere i servizi di sicurezza e |'uso di strumenti complementari, con almeno due persone per completare l'installazione,
I'assenza di indossare gli abiti di sicurezza, potrebbe causare i danni umani, le lesioni gravi o morti.

e Prego di controllare la connessione in ogni due mesi, prima delle installazioni, prego di confermare se esiste I'allentamento delle viti.

Tali prodotti devono essere installati nelle mura della parete dilegno o di cemento, prima dell'installazione, deve assicurarsi che la capacita'di carico delle mura, non deve
superare il massimo 60 KG portanti, altrimenti causera | danni del prodotto o le lesioni personali.

Nota: questi prodotti si usa all'interno di casa. Se utilizzate all'aperto, pu¢ causare | danni del prodotto o le lesioni personali.

A cauTion

This product contains small items that could be a choking hazard if swallowed.Keep these items away from young children.

o Make Sure these instructions are read and completely understood before attempting installation.If you are unsure of any part of this installation,please contact a professional
installer for assistance.

e The wall or mounting surface must be capable of supporting the combined weight of the mount and the display,otherwise the structure must be reinforced.

e Safety gear and proper tools must be used.Aminimum of two people are required for this installation.Failure to use safety gear can result in property damage,serious injury or
death.

® Please check joint fastenings every few months and ensure the screws are still securely fastened

This product was designed to be installed on wood stud walls and solid concrete walls.Before installing, make sure the wall will support the combined load of the equipment and
hardware.Never exceed the maximum load capacity 30 KG,or else it may result in product failure or personal injury.

Note:this product is intended for indoor use only.Use of this product outdoors could lead to product failure or personal injury.

A AVERTISSEMENT

Ce produit contient des petits objets qui pourraient étre un risque d'étouffement en cas d'ingestion. Eloignez-les de vos enfants.

o Assurez-vous que ces instructions sont lues et comprises avant de procéder a I'installation. Si vous n'étes pas sar d'une étape, unii pr

e Le mur ou la surface de montage doit &tre capable de supporter le poids combiné du support et I'écran, sinon la structure doit étre renforcée.

o Les conseils de sécurité et les outils appropriés doivent étre respectés. Un minimum de deux personnes est né ire pour cette i Ne pas r les conseils
de sécurité peut entrainer des dommages matériels, des blessures graves ou la mort.

e Vérifiez les pi¢ces d'assemblage tous les deux mois, en s'assurant que les vis soient bien serrées.

Ce produit a été congu pour étre installé sur les murs en bois ou en béton. Avant I'installation, assurez-vous que le mur supportera la capacité de charge. Ne dépassez jamais la
capacité maximale 60 KG, sinon vous avez le risquez d'endommager des produits ou d'entrainer des blessures.

Notice: Ce produit est congu pour une utilisation en intérieur. L'utilisation de ce produit a I'extérieur pourrait conduire a un endommagement du produit ou des blessures.

A Achtung!

Dieses Produkt enthélt Kleinteile, die von Kindern verschluckt werden kénnen und somit eine Erstickungsgefahr darstellen. Bewahren Sie diese Teile auBerhalb der Reichweite
von Kleinkindern auf!

e Stellen Sie sicher, dass Sie diese Anleitung vollstandig gelesen und verstanden haben bevor Sie mit der Montage beginnen. Falls Sie sich bei einem Punkt der Montage
unsicher sind, kontaktieren Sie bitte einen Fachmann fir professionelle Hilfe.

o Vergewissern Sie sich vor der Anbringung, dass die Wand oder e die inierte Last von Bi m, Wandhalterung und allen Befestigungsteilen tragen kann
Andernfalls muss die Konstruktion verstarkt werden.
« Benutzen Sie fur die Montage eine Hebevorrichtung und geeignetes Werkzeug. Fiir die Montage sind mindestens zwei Personen erforderlich. Ohne die Verwendung einer
Hebevorrichtung kénnen Gegenstande beschadigt und Personen lebensgefahrlich verletzt werden
Dlese Wandhalterung ist fir die Installation an Wanden mit einer Holzsténderreihe oder 4 . Verg n Sie sich vor der Anbringung, dass die

e die inierte Last von irm und allen i 1 tragen kann. Uberschreiten Sie niemals die maximale Belastbarkeit 60 KG.

Hinweis: Die Wandhalterung ist ausschlieBlich fir die Verwendung im Innenbereich entwickelt. Eine AuRenmontage kann zu Beschadigungen der Halterung und somit zu

Verletzungsgefahr fahren.
\

AP N, L
o BRSO B R M A S, IR 6 — RSB, AR SRR,

.
o CERIEF LT FREMMEAREN TR, EHhPAX
.

=
COHRBOFINSVHANCEVES, LLOCAMROENREREGEOBNAAHYBRTIEVETOT, BFROFLEATVEFICHECLEL,
¢ MALTTARICHBHABERLICHAT, RRICERBLEAE, EHLTIETL,
o BICRYMFITBHE, BORSET RIS EYR—FEXZDRENDBETT,
BLOWSEREOMEZRILLTCESL,
e MYMITARICE., BIEXRERT, EMEREH T(LESL,
ZABMETHEEETOTCESV, hXBERBAOBEIERETEBELNSY, & @fﬁ‘“!iﬁi%'\f’%tﬂ) BELSEVET,
¢ ZNAIL-EREBIOERLPLEF v ILT. AVOBRHEAERAL T é
ARBEBTREORELFAV) Y- bORICRYFHEIE RYFHRMBTHAEERRL TS, RAREOKk g 2BBLAEN &, BBOFEE
AROBBPAFEENRET ERRESEVET,
R AURBLEEATEATICLCROATEYET. EATHATILAROBRBOAGEELHIBRNCEVES.
E

A\ nPELYNPEXAEHME ~
3TOT NPOAYKT COCTONT M3 MEAIKMX AeTaneil, XpaHUTb B HEAOCTYNHOM ANA AeTelt mecTe!
. ﬂepeA MOHTaXoM cieAyeT NpoYecTb NOAHOCTLHO BCHO MHCTPYKLU MO, €CNN YTO-TO HEMOHATHO, OﬁpaTI/ITECh Kcneynanucty 3a NOMOLbHO.
o CTeHa, Ha KOTOPYI0 MOHTUPYETCA KpeneHue, A0NKHA UMETb AOCTAaTOUHYIO IPOYHOCTL, NHAUE HEOBXOAMMO YCUAUTH €€ KOHCTPYKLIMIO U HECYLL|yto MOBEPXHOCTh
CTeHbl.
© MOHTaX He06X04NMO OCYILECTBAATH B 3aUMTHON OAEXAE U UCMO/Ib30BATL COOTBETCTBYIOLL|E UHCTPYMEHTEI. MOHTaXHbIE PaGOTbI AOMKHbI OCYLECTBAATLCS HE
MeHee, yeMm 2 (4BymaA) cneunanncrami.
© Heob6xoanMOo NpoBepATL CORAMHMUTE IbHbIE 31IEMEHTLI Ha HanUNe 0CNABAEHNA BUHTOB KaxAble 2 (4Ba) MecALa.
[NaHHasi NPOAYKLNS MOHTUPYETCS Ha IEPEBAHHbIX UMM GETOHHbIX CTEHaX. epe/ MOHTAXOM yBEAMTECh, YTO HArpy3Ka Ha HECYLLlYIo CTEHY He npesbiwaeT 60Kr, uHaye ecTe
BO3MOXHOCTb Npt 0 u3Hoca Wnu Tpasmbl
B 1370 0bOp 0 ans B 3aKpbIThIX EcnuoHo €A Ha ynuue, To eCTb PUCK NpeXAeBpeMeHHoro naHoca
obopyaoBaHNns UK TpaBMbl Yenoeeka

A ==

= A -

B, KRR BAER, AR s N T )L R

ey

S 001 AR SR R SR L, 7 U R

B 5K, DU BT R g
e R A, WOR T KA AT RREE AR, R R s

i 5 A ’\‘H/x‘ﬁ%&ﬁi&ﬁﬁw—, N R B RRE AR

BEIT b BT AR SR R L, R, WS B MARERE S, TAAEREIRARE 60 Ke, BN FEMBARE NG HFE .
R RETRAMTEAN. WHT RS EG REUREE A1,

Errors and omissions excepted.
Copyright© 2017. AVSL Group Ltd

129.573UK User Manual




	页 1
	页 2

